83

Skid Steer Loader

Parts Manual

RO

rye

LBO01150-LB001401

999999999999999999999999999



THOMAS EQUIPMENT LIABILITY WARRANTY

THIS WARRANTY IS THE ONLY OBLIGATION OF THOMAS OR A THOMAS
DEALER TO THE PURCHASER OR ANYONE ELSE CONCERNING A
PRODUCT, ITS SERVICE, ITS USE OR PERFORMANCE OR ITS LOSS OF USE
OR FAILURE TO PERFORM. NEITHER THOMAS NOR A THOMAS DEALER
HAVE MADE AND NEITHER WILL MAKE ANY OTHER EXPRESSED OR
IMPLIED REPRESENTATION, WARRANTY OR AGREEMENT CONCERNING
A PRODUCT. NEITHER THOMAS NOR A THOMAS DEALER HAVE MADE
OR WILL MAKE ANY REPRESENTATION, WARRANTY OR AGREEMENT
CONCERNING A PRODUCTS MERCHANABILITY OR OTHER QUALITY, ITS
SUITABILITY FOR PURCHASER’S PURPOSE (EVEN IF A PURCHASER HAS
INFORMED THOMAS OR A THOMAS DEALER OF THAT PURPOSE), ITS
DURABILITY, PERFORMANCE OR OTHER CONDITION.

EVEN IF THOMAS OR A THOMAS DEALER WAS ADVISE OF THE
POSSIBILTY OF SUCH LOSS, NEITHER THOMAS NOR A THOMAS DEALER
WILL BE LIABLE TO PURCHASER OR ANYONE ELSE FOR ANY INDIRECT,
INCIDENTAL CONSEQUENTIAL, PUNITIVE, ECONOMIC, COMMERCIAL,
OR SPECIAL LOSS WHICH IS IN ANY WAY ASSOCIATED WITH A PRODUCT.
THIS INCLUDES ANY LOSS OF USE OR NON-PERFORMANCE OF A
PRODUCT, ANY REPLACEMENT RENTAL OR ACQUISITION COST, ANY
LOSS OF REVENUE OR PROFITS, ANY FAILURE TO REALIZE EXPECTED
SAVINGS, ANY INTEREST COSTS, ANY IMPAIRMENT OF OTHER GOODS,
ANY INCONVENIENCE OR ANY LIABILITY OF PURCHASER TO ANY OTHER
PERSON.

PURCHASER MAY NOT ATTEMPT TO ENLARGE ITS RIGHTS UNDER
THE WARRANTY BY MAKING A CLAIM FOR INDEMNITY, FOR BRACH OF
CONTRACT, FOR BREACH OF COLLATERAL WARRANTY, FOR A TORT
(INCLUDING NEGLIGENCE, MISREPRESENTATION OR STRICT LIABILITY)
OR BY CLAIMING ANY OTHER CAUSE OF ACTION.

THE WARRANTY IS A CONDITION OF SALE OF THE PRODUCT TO
PURCHASER AND WILL THEREFORE APPLY EVEN IF PURCHASER
ALLEGES THAT THERE IS A TOTAL FAILURE OF THE PRODUCT.

N.B.Read and practice your Thomas S/S Loader operating and servicing
instructions. Failure to do this may void your warranty.




T83 'S’ Index

MAIN FRAME 1.

Microfiche Parts Cat.
A-1  Fuel Tank and FitlingS.....c.ciivinininnciii e 1.1
A-2 RearDoorand Latch ... e 1.2
A-3 Shields, Seat and Bel .. et s 1.3
A-3  Decals, Wheel EQUIPMENT ... rrnneeeseresiecne e eesseenans 1.3
A-4 Boom Lock and Pivot PiINS... ... e 1.4
A-B QUICK - TACH e s ss e s s s bs s s s s s s e 1.5
CONTROLS 2
A-6 Control Levers {(R.H. Side) covvcvvveviieerricirecreeensies s s 2.1
A-7  Control Levers (L.H. SIde) ... ceneccrennines 2.2
A-B  FOOt PEAAIS ..veeeeiiiiierins e ereeeccn e e s e eas s s s msna 2.3
A-D BBAL Bl ettt re s s rme e e e e eanne 2.4
A-10 Throttle
A-T1 Parking BraKe ...t s e sse e snseane 2.6
FINAL DRIVE TRANSMISSION 3.
A12 AXIE ASSEIMBIY oot eraa e s 3.1
HYDRAULIC SYSTEM 4.
B-1 Ol RESEIVOIL. o ittt it eeeamcecscsvssaessnsarrast e saaesestesensssrnasses srans 4.1
B-2  Bucket Tilt CircUit......ccoreemiviniirerrrccrn s e as e s s e 4.2
B-3  Boom Lift CirCUIT...ccocrivrreirrrecrrnrrsssinsnrresser e ssaeessnsarsssserasssssssssasssns 4.3
B-4 Auxiliary Hydraulic CircUiL........cccocieeesieneniiiiiienecnienice s 4.4
B-5  Hydraulic GEAr PUMIP .o ceeceeeaereecamrevsrrnnensasersassss rsnsanasssssres 4.5
B-6 Control Vaive-Standard .......cevvviiemennicinisiicar e semsesessene e 4.6
B-7 Lift Cylinder and T CyliNder .........vovvevevvervrseasrrnneeersesssnesivescessnes 4.7
HYDROSTATIC DRIVE SYSTEM 5.
B-8 Hydrostatic Prive Circuit (R.H. Side) v resiirvevrreeesceesraenee 5.1
B-9 Hydrostatic Drive Circuit (L.H. Side) ... .
B-10 Tandem Pump (FTONt) ..ottt naccn s rccescemaennnas 5. 3
B-11 Tandem Pump (REAr) ..c..cveiererercrineenricsecrissseesssess e e eemnsencaenas 54
B-12 Torgue MOtOr .ottt s e e eesea e e snnsessmnaesanes 5.5
ELECTRICAL SYSTEM 6.
C-1 Electrical Schematic (Enging SIde) .o crrrrereserreserer s sriarens 6.1
C-2 Electrical Schematic (ROPS Side) cveveereeveicverrernreerecrecrinncnnne e 6.2
ENGINE EQUIPMENT 7.
C-3 Exhaust SyStemMi. s eerer e e e e e 7
C-4 Radiator and Engine Mounts ... 7.2
C-5  Air Cleaner and INtaKE......coevvveeeraireireresircnnessrenessereecssesssssenss e saneas 7.3
C-8  Universal JOINt ...t vt ces creecntesssstsss s ssebseammmee s e seenen 7.4
OPTIONAL EQUIPMENT 8.
C-7  S0ouUNd INSUIALION ...t crre e secns s st ies s sns s e e eemns e aman 8.1
C-8 Hand Control Lever (R.H. Side) ... eevvrrererrcrirvessreneens 8.2
C-8 Hand Control Lever {L.H. Side)
C-10 Control Valve CpHons.......cceweee.
C-T1 BACK-UP Al e e s rrs s ernn s ss s s eassressesr e s s s sasbbesaan 8 5
C-12 HOM Kiloeeeiirreireeeriensinninessieieisssesciessnnesasasseeass s ssmsmeensesssssanssnss sesnen 8.6
D=1 Strobe LIGhT ..coueiiere ettt ses s st s e 8.7
D-2  Side WINAOW ...t e eeee s eeeeeeeneeee e arrnan 8.8
B3 Light Kt s e sevesaassnesrnessrnesteraneessesrenassanesmenen 8.9
B-4  Directional Light Kit .oeiieeeeee et srreec s ssvnase e 8.10
D5 MENUEIS ....eovrreemirrrecrsrrerseicrresessstessseersmsessserassses rassarssserssssessamsnsens 8.11

NUMERICAL. INDEX

MAIN FRAME

CONTROLS

FINAL
DRIVE
TRANSMISSION

HYDRAULIC
SYSTEM

HYDROSTATIC
DRIVE
SYSTEM

ELECTRICAL
SYSTEM

ENGINE
EQUIPMENT

OPTIONAL
EQUIPMENT

NUMERICAL

INDEX




MAIN FRAME 1.

Microfiche Parts Cat.
A-1 Fuel Tank and Fitings ... 1.1
A-2 Rear Door and LatiCh .ottt ne s 1.2
A-3  Shields, Seat and Belt .o rreereric et cissssscsssanianains 1.3
A-3  Decals, Wheel EQUIPMENT ...t sees e smescenee 1.3
A-4 Boom Lock and PIVOL PiNS.....ccciieerireercencviesrarrssisasssesseresemnmanses 1.4
A5 QUICK - TACN .ciiiiertirrarirrrrrersrresreceoeceemracemesss o ba s isss e s assansnnsses 1.5

MAIN FRAME




HOIMdS FUEL TANK AND FITTINGS

2644

A-1




FUEL TANK AND FITTINGS

1.1

041625

Fuel Level Sender

REF.| PART NO. DESCRIPTION QUANTITY 83 ‘S’ SERIAL NO.
1 NSP
2 5842 Cap Fuel 1
2 29934 Cap, Fuel Locking (optional) 1
3 6089 Elbow, 80° 1
4 4539 Bushing, Reducing 1
5 18318 Hose End, Br. 1
6 19949 Clamp, Fuel Line 5]
7 407 Hose, Fuel 36"
8 NSP With Engine -
9 NSP With Engine -
10 261 Hose, Fuel 7"
11 18685 Filter, Fuel 1
12 261 Hose, Fuel 27"
13 23861 Hose End, Br. 1
14 14797 Cock, Shut Off 1
1




;

" [] m a 5 REAR DOOR AND LATCH

14




READ DOOR AND LATCH

1.2

REF.| PART NOQ. DESCRIPTION QUANTITY 83 SERIAL NO.
i 960357 Rear Door Complete 1
3 574 Rubber. Sponge Neoprene 1/2" X 1" 4.54
4 4842 Set Collar 1
5 24980 Bolt 1/2" X 2 1/4" UNC 2
6 16989 Bearing 2
7 960735 Latch, Rear Door 1
8 2823 Bolt, Carriage 1/2" X 1 i/2" 1
9 20860 Nut, 1/2" UNC. PL. 2
10 1678 Bolt, Hex 5/16" X 1 1/2" i
11 8613 Nut 1/2" UNC. Nyloc 2
12 16771 Nut, Nvloc 5/16" UNC 1
13 | 35426 Handle, Door 1
14 3189 Grip, Lever 1




13

SHIELDS - SEAT AND BELT
DECALS - WHEEL EQUIP.

A-3




SHIELDS, SEAT AND BELT

1.3

REF.[ PART NO. DESCRIPTION QUANTITY 83 'S’ SERIAL NO.

1 38518 Safety Belt w/Safety Wiring 1

2 38600 Seat Assembly 1

3 960486 Plate, Seat Ass'y. 1

4 526 Safety Track 1

"5 40160 Grate, Foot Ass'y. 1

"5 960794 Grate, Foot Ass'y. 1

6 38322 Sheet, Rear Filler 1

7 38134 Sheet, Belly Pan 1

DECALS

1 38604 T83'S' Designation Kit 2

2 36596 Common Decal Kit 1
37426 Loader Arm Stripe 1

3 23579 Paint (Spray Can Orange) As Req'd

4 35487 Paint (Orange, Litre Can) As Reqg'd
39572 Paint (Spray Can Grey) As Reg'd

WHEEL EQUIPMENT

1 8727 Tire, 5.90 X 15 {Standard} 4

2 15432 5.90 X 15 Tube 4

3 8732 Rim, 15 X 5 {Standard) 4

4 1904 Whee! Bolt 20

5 8726 Tire, 27 X 8.50 X 15, 4 Ply {optional) 4

6 8733 Rim, Flotation, 15 X 6 {optional} 4

7 7018 Valve Stem 4

* Used on Hand-Control units .
** Used on Hand-Control units with Auxiliary




1.4|

HOMaS$| soom Lock AND pivoT PiNs

Boom Lock

2642

2583

Pivot Pins

A-4




BOOM LOCK

1.4

REF.| PART NO. DESCRIPTION QUANTITY 83 ‘S’ SERIAL NO.
1 38830 Bar, Boom Lock Pin 2
2 24129 Bushing 2
3 39546 Knob w/lnsert 2
4 38831 Bar, Lock Pin Handle 2
5 40480 Neoprene Stop 2

PIVOT PINS
1 6717 Pin, Cylinder 5" L. (127mm) 4
2 38242 Pin, 1" X 5" Upper Tilt 2
3 38188 Pin, 1" X 3.25" Lift Cyl. 2
4 37912 Pin, 1" X 5.5" Lower Lift 2
5 38814 Fin, Liit Cylinder 1" X 5.5 2
6 30732 Bushing, Quter 2
7 30725 Bushing, inner 2
8 30879 Bushing, Pivot 2
9 |[Seeltem #6| Bushing, In and Out 6
10 |See ltern #7| Bushing, Inner Bottom 2
Bl 38667 Bushing, Qutside 4
12 30980 Bushing, Bottom 2
13 29885 Cylinder, Tilt 2
14 38358 Cylinder, Lift 2
15 950419 Assembly, Lift Arm 1
16 2010 Fitting, Grease 4
17 37923 Bushing, Outer 2
18 38478 Pinstop 2
19 32616 Washer, Necprene 6

20 7078 Clamp, Tube 2
2t 6645 Nut, 1/4” 4
22 1676 Bolt, 5/16"X 2 1/4" UNC. 10
23 16771 Nut, 5/16" UNC. Nyloc 10
24 38667 Bushing, inner
25 40184 Clamp, Tube Straight 5 Not lHustrated
26 354489 Zerk, Grease 4 Not Hlustrated




HOIMaS 1 auick - TACH ASSEMBLY

1.5

' /
27419
/s

A\

Vi
VAN

W

L.H. Mustrated
L.H. and R.H. identical except where indicated

- Componant quantities listed for complete

assembly.




QUICK - TACH ASSEMBLY

1.5
REF.| PART NO, DESCRIPTION QUANTITY T83 ‘S’ SERIAL NO.
i 951410 Quick-Tach Frame Ass'y. 1
2 1194 Nut 3/8” UNC 4
3 1642 Springwasher 3/8" Dia 4
4 1364 Bolt 3/8" UNC X 2" L. 4
5 6717 Cylinder Pin 4
6 1193 Bolt 3/8" UNC X 1" L. ]
7 8153 Tension Washer 3/8° Dia. B
8 8154 Nyton Washer 3/8" Dia. 6
9 7465 Nut 3/8" UNC Nylok 6
10 951405 L.H. Pin Lever Ass’y 1
10 951404 R.H. Pin Lever Ass’y 1
H 15743 Plastic Tip 2
12 3550 Bolt 3/8" UNF X 3 1/2" L. 2
13 951408 Spring Housing Ass'y. 2
14 9421 Spring Collar 4
15 6447 Spring - .120 W. Dia. X .895"1 O.D. X 2 916" L 2
16 1194 Nut 3/8” UNF 4
17 10684 Hinge 2
18 951403 Pin Ass'y. 2
*19 30923 Outside Bushing 4
*20 30924 Inside Bushing 4

* Welded on parts




CONTROLS 2

A-68 Control Levers (R.H. Side) ..o ieeeeenninrccrriieer e semvenns 2.1
A-7 Control Levers (L.H. Side) ... rericsisesssins eseesi s 2.2 CONTROLS
A8 FOOL PaOals oo et eae e eas eee e re e e e nnnas 2.3
A-9 Beat Bar. i 2.4
A0 TRIOHIE <o cecrrrrerreee e versresssrnrennernrssasssssrsaenassssrssarsarssssssennen 2.5

A-11 Parking Brake ottt e s ens s s sr e e 2.6



i! HOMd 5' CONTROL LEVERS (RIGHT HAND SIDE) 2.1

39

2691




CONTROL LEVERS (RIGHT HAND SIDE) 2.1

REF.| PART NO. DESCRIPTION QUANTITY 83 'S’ SERIAL NO.
1 960773 Pintle, Unjock Shaft Ass'y. 1
2 960726 Lever, Control Ass'y., R.H. 1
3 31744 Screw, Hex. Head Tapping 2
4 30501 Boot, Neoprene 4.25 L. 1
5 38235 Sheet, Lever Boot Cover 1
6 1643 Washer, Flat 3/8" PL 4
7 1642 Washer, Lock 3/8" PL. 2
B 1193 Bolt, Hex. 3/8" X 1" UNC 2
9 7465 Nut, Nylok 3/8" UNC 4
10 5803 Rod End Ass'y., .375 Female 4
11 1898 MNut, Hex. 3/8” UNF 4
12 959073 Ass'y, Hydroback 1
13 1672 Nut, Hex. 3/8” X 1 1/2" UNC 1
14 29065 Bearing, Flange 1
15 23264 Nut, Jam 3/8" UNC 3
16 21174 Washer, .390 1.D. X 5/8" O.D. X7 G.A. 3
17 38085 Bushing, .540 O.D. X .391 I.D. X 2.312 1
18 1686 Bolt, Crg. 3/8" X 2" UNC 1
19 38525 Bushing, .500 O.D. X .343 1.D, X .875 1
20 14860 Shock Absorber 1
21 960655 Linkage, Pintle Lever R.H. 1
22 29349 Bushing, .500 O.D. X .391 I.D. X .625 1
23 29384 Washer, Fender 3/8" 1.D. X 1 1/2" O.D. 2
24 37853 isolator, Center Bonded 1
25 1671 Bolt, Hex. 3/8" X 3" UNC GR.55 1
26 24599 Bar, Pintle Lever R.H. 1
27 1350 Nut, Hex. 1/4" UNC 1
28 2279 Washer, Lock 1/4” 1
29 3313 Bolt, Hex. 1/4" X 2" UNC 1
30 960657 Ass'y., Pivot R.H. 1
31 956138 Spring, Tension .115 X 1.043 X 5.459 1
32 23012 Bushing, Pivot 1
33 34838 Arm. Lock Ass'y. 1
34 14620 Bolt, Hex. 3/8" X 2 3/4" UNC 1
35 209066 Collar, Set 1/2" 1
36 1650 Washer, Flat 1/4” 2
37 2279 Washer, Lock 1/4” 2
38 5170 Bolt, Hex. 1/4" X 1" UNC 2
38 3189 Lever Grip 1




HOIMd S coNTROL LEVERS (LEFT HAND SIDE) 2.2

2692

A-7




CONTROL LEVERS (LEFT HAND SIDE)

2.2

REF.| PART NO. DESCRIPTION QUANTITY 83 'S’ SERIAL NO.
1 960773 Pintle, Unlock Shaft Ass'y 1
2 960727 lever, Control Ass'y L.H. 1
3 31744 Screw, Hex. Head Tapping 2
4 30501 Boot, Neoprene 4.25 L. 1
5 38235 Sheet, Lever Bogt Cover 1
6 1643 Washer, Flat 3/8" PL 4
7 1642 Washer, Lock 3/8" PL. 2
8 1193 Bolt, Hex. 3/8" X 1" UNC 2
9 7465 Nut, Nylok 3/8" UNC 4
10 5803 Rod End Ass'y., .375 Female 4
1 1888 Nut, Hex. 3/8" UNF 4
12 859073 Ass'y, Hydroback 1
13 38143 Bushing, .540 0.D. X .391 [.D. X 812 1
14 29065 Bearing, Flange 1
15 23264 Nut, Jam 3/8” UNC 3
16 38085 Bushing, .540 O.D. X .391 |.D. X 2.312 1
17 38807 Bolt, Crg. 3/8" X 3 1/2" UNC 1
18 14860 Shock Absorber 1
19 1364 Bolt, Hex. 3/8" X 2" UNC 1
20 21174 Washer, .390 I.D. X 5/8” 0.D. X7 G.A. 2
21 960656 Linkage, Pintle Lever L.H. 1
22 24603 Bar, Pintel Lever L.H. 1
23 1671 Bolt, Hex. 3/8" X 3" UNC GR.5 1
24 37853 Isolator, Center Bonded 1
25 29349 Bushing, .500 0.D. X .391 I.D. X .625 1
26 20384 Washer, Fender 3/8" 1.D. X 1 1/2 O.D. 2
27 34838 Arm, Lock Ass’y. 1
28 1642 Washer, Lock 3/8” PL. 2
29 23012 Bushing, Pivot 1
30 956138 Spring, Tension .115 X 1.043 X 5.459 1
3 956712 Assy, Pivot Short 1
32 14620 Bolt, Hex. 3/8" X 2 3/4” UNC 1
33 1673 Bolt, Hex. 3/8" X 3/4" UNC Gr. 5 1
34 29066 Collar, Set 1/2" 1
35 3189 Lever Grip 1




A-8

i ! |.| [] m a 5' FOOT PEDAL ASSYY.

2.3

2651




FOOT PEDAL ASSY. 2.3
REF.| PART NO. DESCRIPTION QUANTITY 83 '§’ SERIAL NO.

1 960724 Support Ass’y., Foot Pedal 2
2 980463 Foot Pedal Ass'y. R.H. 1
3 960459 Auxiliary Pedal, Ass'y 1
4 960461 Foot Pedal Ass'y L.H. 1
5 38551 Cable, Push - Pull 3
5] 30044 Pin, Clevis 3
7 1630 Pin, Cotter 3
8 38052 Shaft, Foot Pedal 1
9 1191 Nut, Hex 4
10 1870 Washer, Lock 4
11 1651 Washer, Flat 4
12 | *035883 Rod End Assembly 2
13 960426 Axle Cover Ass'y. L.H. 1
14 960480 Axie Cover Ass'y B.H. 1
15 33499 Washer, Weather Seal 8
16 38751 Screw, Cap 8
17 5893 Bearing, Oilite 6
18 NSP Nut, Adjusting 3

* 017421 | Hex Bolt 2

* 017432 Nut, Nylon 2




A-9

i!HnmaSI SEAT BAR

2.4

2643




SEAT BAR 2.4

REF.| PART NO. DESCRIPTION QUANTITY 83 'S’ SERIAL NO.
1 960472 Bar, Restraint 1
2 960497 Bar, Latch Mount R.H. 1
2 960498 Bar, Latch Mount L.H. 1
3 6645 Nut, 1/4" UNC 1
4 38834 Spring 2
5 NSP Welded Bolt
6 1350 Nut, Hex. 1/4" X 3/4" UNC 1
7 1350 Nut, Hex. 1/4” X 3/4” UNC 1
8 38340 - Ass'y. Cable Please see below notes. 1
8 2663 Bolt, 1/4:"X 3/4" UNC 1
10 1350 Nut, Hex, 1/4” X 3/4” UNC 2

*Please not- LB001362 and below use 038340SP

or use 961434 to upgrade to heavier cable.

*PLease note- LB001362 Onward use 41040SP




A-10

i ! HOINd 5' THROTTLE ASS'Y.

2652




THROTTLE ASSYY. 2.5

REF.| PART NO. DESCRIPTION QUANTITY 83 ‘S’ SERIAL NO.

1 38517 Knob, Red Press On 1

2 960571 Throttle, Handle Ass'y. 1

3 30501 Boot, Neoprene 1

5 1643 Washer, 3/8" Flat 2

6 1194 Nut, Hex 2

7 38807 Bolt, Carriage 1

8 23371 Pad, Throttle Friction 1

9 7416 Spring, Compregsion 1

10 | 041082 Throttle Cable 1

« | 044702 Solid Throttle Rod Linkage 1 LB001874 Onward

% | 017670 LH Throttle Rod Clip 1




2.6

H[] mas PARKING BRAKE

A-11




PARKING BRAKE

2.6

REF.| PART NO. DESCRIPTION QUANTITY 83 'S’ SERIAL NO.
1 960444 Brake, Pull Off Ass'y. 1
2 1650 Washer, Flat 1/4” 2
3 6645 Nut, 1/4" UNGC 2
4 5170 Bolt, Hex. 1/4" X 1" UNC 2
5 38347 Cable 2
6 23385 Washer, Flat 1/2" 1
7 1630 Pin, Cotter 1
8 38809 Clamp, Ratchet 5/8" 2
9 38343 Bellows 2
10 38810 Clamp, Ratchet 1 7/8" 2
13 1191 Nut 2
12 6448 Cir Clip 2
13 17516 Washer 4
14 37798 Spring 2
15 37991 Pin 2
16 23922 Spring 1
17 37985 Rod, Brake Linkage 1
18 1898 Nut, 3/8" UNF 1
19 7465 Nut, 3/8" Nyloc 1
20 5803 Rod End 3/8” Fem. 1
21 960773 Pintle, Unlock Shaft Ass’y. 1
22 1643 Washer, 3/8" Flat 1
23 1387 Bolt 3/8" X 1 1/4" UNC 1




FINAL DRIVE TRANSMISSION 3. E’g,@'é

A-12 Axle ASSEIMBIY cov e e 3.1 TRANSMISSION




A-12

i!"ﬂ m a 5' AXLE ASSEMBLY

3.1

1014-1




AXLE ASSEMBLY 3.1
REE.| PART NO. DESCRIPTION QUANTITY 83 ‘'S’ SERIAL NO.
1 960732 Axle Ass'y. 4
2 1904 Bolt, Wheel 20
3 20200 Keystock, Sg. .500 X 1.250 8
4 3667 Seal 25" X 375" X .5" 4
5 3665 Bearing, Cone a
6 5968 Bearing, Race 8
7 ‘37963 Sprocket, Front 2
7 37862 Sprocket, Rear 2
8 17516 Washer. 14 GA. 4
9 5914 Nut, Castle 3/4” UNF. PL. 4
10 1634 Pin, Cotter 316" X 1.5" 4
11 38346 Long Chain, 74 Pitches w/conn. 2
12 043431 Connecting Link 60 HT 4
13 38345 Short Chain, 58 Pitches w/conn. 2
14 37977 Drive Sprocket 2
15 18859 Drive Sprocket Nut 2




HYDRAULIC SYSTEM 4.

Ol RESBIVOIN c.civvveriririererinnsssrnarerusarasesssseratsssesanes saasammns e asesseseeeeees 4.1
BUCKEE Tt CITOUIT..crrvverirasreerrirmsermsmmrrsnmeeassresseermssmeaomeaceromeseessessans 4.2
Bootm Lift CIrGUIE oo rerereiersrrcnsenccescrcassees s rrasssarnesssenasssseen snscsaes 4.3
Auxiliary Hydraulic CirGUIE-....covce i ceisinissinin s nses e 4.4
Hydraulic Gear PUMP ... nes i semvssssassnes 4.5
Control Valve-S1andard ... ... irs e e aan e s 4.6
Lift CyliNder...ccccrereirisieiaerirssssacssrsisrr e nss e e e rneas e s mee et 4.7

JLILL LS 05T Ts =T U OO 4.7

HYDRAULIC

SYSTEM




4.1

HOMadS$|1 o Reservoir

2650

B-1




OIL RESERVOIR

4.1

REF.| PART NO. DESCRIPTION QUANTITY 83 ‘8’ SERIAL NO.
1 36733 Fillar Cap Ass'y 1
2 19248 Elbow, 90° 1
3 960757 Elbow, Restrictor 1
4 NSP -
5 960749 Ass'y, Hose 1
6 38272 Tube, Hydraulic ]
7 34903 Elbow, 90° 2
8 34919 Clamp, Circle 2
9 698 Tube, Sight Giass 4.25in.
10 960659 Ass'y. Hose 1
1 1651 Washer, Flat 12
12 1870 Washer, Lock 12
13 11 Nut, Hex. 12
14 NSP -
15 | See ltem 25 -
16 14867 Cannector Male 1
17 38707 Valve, Check 110 R.S.1, 1
18 38441 Tee, Run 1
19 NSP -
20 14866 Elbow, 90° 1
21 NSP -
22 40564 Hyd. Filter Complete 1
23 40565 Efement 1
24 960549 Asg'y. Hose 1
25 19235 Elbow, 80" 2
26 960550 Ass'y. Hose 1
27 NSP -
28 14898 Element, Suction 1
* 043901 Ext Tooth Lock Washer, Bulkhead Connections 2




02 J

HOMa51 sucker 1Lt circui

27086

B-2




BUCKET TILT CIRCUIT 4.2
REF.[ PART NO. DESCRIPTION QUANTITY 83 'S’ SERIAL NO.
1 38380 Valve 1
2 21121 Str. Connector 2
3 38717 Tube, Hydraulic Tilt (Port B} 1
4 38699 Tube, Hydraulic Tilt (Port A) 1
5 15103 90" Elbow, 9/16" JIC X 9/16" JIC 4
6 NSP See ltem #8 -
7 NSP See ltem #8 -
8 38320 Fitting, 90" 8/16" JIC 2
9 958471 Hose, 1/4” 100R2 X 9/16" JIC X28 1/2" 1
10 958471 Hose, 1/4" 100R2 X 9/16" JIC X28 1/2" 1
11 38256 Tube, Hydraulic Tilt, Outer 1
i2 38255 Tube, Hydrauiic Tilt, Inner 1
13 38257 Tube, Hydraulic Tilt, Inner Extension i
14 38258 Tube, Hydraulic Tilt, Quier Extension 1
15 962453 Hose, 1/4" 100R2 X 9/16” JIC X24 1/2" 1
18 958471 Hose, 1/4" 100R2 X 9/16" JIC X28 1/2" 1
17 958471 Hose, 1/4" 100R2 X 9/16” JIC X28 1/2" 1
18 960554 Hose, 1/4" 100R2 X 9/16” JIC X24 1/2" 1
19 29885 Tilt Cylinder 2
20 | 021324 Short Elbow 2
21 040973 Long Elbow 2




B-3

- i!"ﬂmaSI BOOM LIFT CIRCUIT

4.3

2707




BOOM LIFT CIRCUIT

4.3

REF.| PART NO. DESCRIPTION QUANTITY 83 'S’ SERIAL NO.
1 358380 Control Valve 1
2 21121 Str. Connector 2
3 38719 Tube, Hydraulic Lifi (Port B) 1
4 38718 Tube, Hydrauiic Lift (Port A) 1
5 962453 Hose, /4" 100R2 X 9/16" JIC X24 1/2" 2
6 38358 Lift Cylinder 2
7 960555 Hose, 1/4” 100R2 X 9/16" JIC X 36 1/2" 2
8 38390 Fitting, 90" 9/16" JIC 2
9 NSP See ltem #8 -
10 38389 Tee, 916" JIC X 9/16" JIC X 9/16™ JIC 2
11 38270 Tube, Hydraulic Lift Cross Over 1
12 38270 Tube, Hydraulic Lift Cross Over 1
13 NSP See ltemn #8




4.4

HOIMd S AUXILIARY HYDRAULIC CIRCUIT

2709

B-4




AUXILIARY HYDRAULIC CIRCUIT 4.4
REF.| PART NO. DESCRIPTION QUANTITY 83 'S’ SERIAL NO.
1 38380 Control Valve 1
2 21121 Str. Connector 2
3 38720 Tube, Hydraulic Auxiliary {Pori A) 1
4 38721 Tube, Hydraulic Auxiliary (Port B) 1
5 15103 90° Elbow, 9/16” JIC X 8/16” JIC 2
6 38390 Fitting, 90° 9/16" JIC 2
7 NSP See Item #9, Washer 4
8 NSP See ltem #171, Nut 2
9 38390 Fitting, Bulk Head 9/16" JIC. M. 2
10 958471 Hose, 1/4” 100R2 X 816" JIC X 28 1/2" 1
11 958471 Hose, 1/4” 100R2 X 8/16" JIC X 28 1/2° 1
12 38259 Tube, Hydraulic Auxiliary, Inner 1
13 38260 Tube, Hydraulic Auxiliary, Cuter 1
14 38742 Washer, Nylon 1.25" X .875" X .125" 4
15 6608 Quick Disconnect, Female 1
16 1803 Quick Disconnect, Male ]
17 7124 Dust Plug, Female 1
18 7667 Dust Plug, Male 1




B-5

i ! HOMd 5' HYDRAULIC GEAR PUMP

]

~

U=y
2

A -
\‘ p. Y

1224




HYDRAULIC GEAR PUMP 4.5
REF,| PART NO. DESCRIPTION QUANTITY 83 ‘'S’ SERIAL NO.

8767 Gear Pump Complete 1
1 14938 Back Plate 1
2 951078 Seal Kit 1
3 8854 Body 1
4 8810 Drive Gear 1
5 8309 Idler Gear 1
6 14938 Front Plate 1
7 NSP Bolt (Torque 25-28 Ft. Lbs.) 8




4.6

HOIMaAS| controL vALVE

2645

B-6




CONTROL VALVE - STANDARD 4.6
REF.| PART NO. DESCRIPTION QUANTITY 83 ‘'S’ SERIJAL NO.

3B380 Valve, Hyd. wiLocks 1
1 40127 Control, Spool 1
2 40128 Section, Inlet 1
3 40129 Detent, Cap 1
4 40130 Section, Paratlel 1
5 40131 Hanger 2
6 40132 Kit, '‘O'Ring Section 1
7 40133 Kit, ‘O'Ring Spool 2
B 40134 Spool, Float 1
9 40135 Kit, ‘O'Ring, Solenoid Lock 2
10 38614 Lock, Solenoid 2
11 40137 Rod, Tie Kit 1
12 40138 Valve, Relief 1
13 40139 Spool, Tilt 1
14 40140 Kit, Spaol Locking 2
15 38615 Connector 2




i!“ '] m a SI LIFT CYLINDER - TILT CYLINDER

4.7

A

GROOVE FOR O-RING

2264

[B DENTIFICATION NO. STAMPED IN BARREL |

Two types of lift and filt cylinders ore used. To wentify
check items A and B. Also see Section 4.8.




LIFT CYLINDER S/N LB001150 ONWARD

4.7

REF| PART NO. DESCRIPTION QUANTITY 83 ‘S’ SERIAL NO.
38358 Complete Lift Cyl. 2
1 002010 Grease Fitting 2
2 38745 Shaft 1
3 | Seeltem 13| Seal, Wiper 1
4 | Seeltem 13| Seal, Rod 1
5 29994 Cap, End 1
6 | Seeltem 13| 'C'Ring, End Cap 1
7 | Seeltem 13| ‘'O'Ring 1
8 20995 Piston 1
9 | Seeitem 13| Washer, Back Up 2
10 | See ltem 13| ‘O'Ring 1
11 23530 Nut, Rod 1
12 38746 Body, Cylinder 1
13 9040 Kit, Seal 1

TILT CYLINDER S/N LB000608 ONWARD

28885 Complete Tiit Cyl. ' 2
1 002010 Grease, Fitting 2
2 29998 Shaft 1
3 | Seeltem 14| Seal, Wiper 1
4 | See ltem 14| Seal, Rod 1
5 29994 Cap, End 1
6 | Seeltem 14 | "O'Ring, £nd Cap 1
7 | Seeltem 14| ‘O'Ring 1
8 28885 Piston 1
9 | Seeltem 14 | Washer, Back Up 2
10 | See ltem 14 | ‘O'Ring 1
11 [Seeltem 14 [ ‘O'Ring 1
12 23530 Nut 1
13 29999 Body, Cylinder 1
14 9040 Kit, Seal 1




HYDROSTATIC DRIVE SYSTEM 5.

B-8 Hydrostatic Drive Circuit (R.H. Side}....ccerveiimicirciiiie e, 51
B-9 Hydrostatic Drive Circuit (L-H. Side) oo rreeernreee e eraes 5.2
B-10 Tandem PUMP {(FIOMNL) .oviiererecerresrrnerriscises esrmssinmesssesesenreasreasens 5.3
B-11 Tandem PUMD (REAM) ....iivrieieiirriceceeess e sscensess s s ssesrbessman 5.4
B-

T2 TOMQUE MOTOT ccererceeernisreere s rre s s e v s sre s ssesssnaas s rant crese s anasrressnns 5.5

HYDROSTATIC
DRIVE

SYSTEM




B-8

i ! HOMd 3' HYDROSTATIC DRIVE CIRCUIT ( R.H. SIDE) 5.1

2 TO oL
%ﬁsenmm
<h25

\ ~
3 ) N
L ~
2 2 N
19 N
£ N
~
~
6 e

TO CONTROL
VALVE

A TO TEE
u AT FILTER

2649




HYDROSTATIC DRIVE CIRCUIT (R.H. SIDE) 5.1

REF.] PART NO. DESCRIPTION QUANTITY 83 ‘S’ SERIAL NO.
1 960546 Tandem Pump Ass'y. 1 To LBOO1157
1 960848 Tandem Pump Ass’y 1 LB001158 - onward
2 38336 Torque Motor 1 To LBOO1157
2 39174 Torque Motor 1 LB0O01158 - onward
3 23749 ‘O'Ring 3
4 19232 Elbow 90°, 7/8" JICM X 7/8" ORB M 1
5 960547 Hose, 3/4” X 63 1/2" L. 1
6 23750 ‘0’'Ring 4
7 14866 Elbow 90°, 1 5/16" ORB X 1 1/16" JIC M 1
8 960548 Hose, 1/2" X 73" 100R2 X 7/8" JIC 1
10 23388 Elbow, 90" 3/4" ORB X 3/4" JIC 1
11 960550 Hose, 1/2" X 37 1/2" 100R2 X 1 1/16” JIC 1
12 25011 Elbow 90" 1 1/16" ORB X 7/8" JIC 4
14 23748 ‘O'Ring i
15 19240 Conn., Str. 1
16 955571 Hose, Hyd. 1/2" 100R2 X 20" L. 1
19 960553 Hose, Hyd. 1/2" 100R2 X 27° L. 1
20 960551 Hose, Hyd. 1/2" 100R2 X 15 1/2" . 1
22 20182 Conn. Str. Thd. 3/4" JIC X 7/8" ORB 2
23 38273 Tube, Hyd. Torque Motor Drain 1
25 21126 Tee, Union 9/16" JIC 1
26 38272 Tube, Hyd. Torque Motor to Tank 1 To LBOO1157
26 40242 Tube, Hyd. Torque Motor to Tank 1 LB001158 - onward
27 38393 Tee, Run 3/4” ORB X 3/4" JIC X 3/4" JIC 1

*PLEASE NOTE- LB001787-Onward takes p/n 044048 for the tandem pump assembly.




B-9

i ! HOMd 5' HYDROSTATIC DRIVE CIRCUIT (L.H. SIDE) 5.2

TO OfL
RESERVOIR

2715




HYDROSTATIC DRIVE CIRCUIT (L.H. SIDE) 5.2

REF.| PART NO. DESCRIPTION QUANTITY 83 'S’ SERIAL NO.
1 960546 Tandem Pump Ass'y. 1 To LBOO1157
1 960848 Tandem Pump Ass'y 1 LB001158 - onward
2 38338 Torque Motor 1 To LB0O0O1157
2 39174 Torque Motor 1 LLB001158 - onward
3 23749 ‘O'Ring 2
6 23750 ‘0"Ring 1
9 23748 ‘O'Ring 1
10 23388 Elbow, 90° 3/4” ORB X 3/4" JiC 1
12 25011 Elbow 90° 1 1/16” ORB X 7/8" JIC 1
13 39043 Tube, Hydraulic 1
14 23748 ‘O'Ring 1
15 19240 Conn., Str. 1
17 960749 Tube, Hyd. Case Drain L
18 960552 Hose, Hyd. 1/2" 100R2 X 17 1/2" L. 1
19 960553 Hose, Hyd. 1/2" 100R2 X 27" L. 1
21 19238 Conn. Str. 3/4" JIC X 3/4" ORB 1
22 20182 Conn. Str. Thd. 3/4" JIC X 7/8" ORB 2
24 38355 Tube, Hyd. Torque Motor Drain 1
27 38393 Tee, Run 3/4” ORB X 3/4" JIC X 3/4” JIC 1




TANDEM PUMP (FRONT)

5.3

REF.| PART NO. DESCRIPTION QUANTITY 83 'S’ SERIAL NO.
1 8851 Drive Shaft, Front 1
2 8797 Retaining Ring 2
3 8739 Shaft Seal, Drive 2
4 37638 Washer 2
5 8798 Retaining Ring 4
6 8844 Bearing Race 4
7 8843 Thrust Bearing 2
8 8844 Bearing Race 4
g 8798 Retaining Ring 2
10 39140 Drive Shaft, Rear 1
11 39142 Housing Assembly 1
12 34473 Screw, Pan Head 4
13 37644 Trunnion Cover 1
4 37642 Seal Cover 1
15 37643 Cover, 'O'Ring 1
16 39143 ‘O'Ring 1
17 37640 Washer 2
18 8847 Inner Race 1
19 8846 Needle Bearing 2
20 37641 Shaft Seal, Trunnion 1
21 39144 Plug Assembly 1
22 39145 ‘O'Ring i
23 39144 Plug Assemhbly 1
24 39145 ‘O’'Ring 1
25 37645 Camplate 1
26 39146 Key, Camplate Trunnion 1
27 37646 Rotating Kit Assembly 1
28 8789 Housing Gasket 1
29 39147 Valve Plate 1




B-11

i! HOMd 5' TANDEM PUMP (REAR)

5.4

2655




TANDEM PUMP (REAR) 5.4
REF.| PART NO. DESCRIPTION QUANTITY 83 'S’ SERIAL NO.
30 37647 Dowel Pin 1
31 39148 Cap Screws 2
32 37647 Dowel Pin 2
33 39149 Coupler 1
34 39150 Backplate Assembly 1
35 39151 Relief Valve 1
36 39151 Relief Valve 1
37 39152 Spring 2
38 39153 ‘O'Ring 2
38 39154 Piug Assembly 2
40 39155 Plug Assembly 1
41 39156 ‘O'Ring 1
42 39157 Cap Screws 2
43 39158 Cap Screws 2
44 39159 Cover Plate i
45 39160 ‘O'Ring 1
45 39161 Mounting Bracket 1
47 39565 Complete, Seal Kit 1




B-12

TORQUE MOTOR

5.5

1230




TORQUE MOTOR 5.5
REF.| PART NO. DESCRIPTION QUANTITY 83 ‘8’ SERIAL NO.

38338 Torgue Motor Ass’y. 1
1 25344 Front Retainer 1
2 24982 Cap Screw 8
3 24983 Back-up Washer 1
4 24984 Seal Kit 1
5 39172 Shaft Sub Assembly 1
6 24986 Key 1
7 24987 Bearing Housing 1
8 25347 Main Drive 1
9 24989 Geroler Sub Assembly 1
10 24990 Valve Plate 1
11 24991 Valve Drive 1
12 24892 Valve 1
13 24993 Balancing Ring Sub Assembly 1
14 22109 Compression Spring 2
15 24994 Valve Housing 1
16 24995 Plug 1
17 22110 Plug Sub Assembly 1
18 2211 Dash Pot Sleeve 2
19 22115 Spring 2
20 22119 Poppet 2
21 22120 Piston 1
22 22121 Piug Sub Assembly 1
23 24996 Bolt 3
24 24997 Bolt 1




ELECTRICAL SYSTEM 6.
C-1 Electrical Schematic (Enging Side) ..o vvemesrreeeees 6.1
C-2 Electrical Schematic (ROPS Side) ....coverreercecrcniricecicermrrcenicninns 8.2 E{_’EC_EERRHICAL




C-1 i!“ Omd 5' ELECTRICAL SCHEMATIC (ENGINE SIDE) 6.1

2658




ELECTRICAL SCHEMATIC (ENGINE SIDE) 6.1

REF.| PART NO. DESCRIPTION QUANTITY 83 ‘'S’ SERIAL NO.
2 38459 Wire Harness, Engine 1
3 3547 Battery 1
4 39184 Starter 1
5 39185 Alternator, Self Regulating 1
6 38826 Stop Solenoid 1
7 39186 Glow Plugs 3
8 37206 Sender, Hydraulic Gil Temp. 1
9 37208 Sender, Engine Water Temp. 1
10 18724 Sender, Engine Oil Pressure 1
il 38342 Sender, Fuel Level 1
12 NSP Solenoid, Valve Lock (Tilt & Lift) 2z
13 38399 Fuse Box 1
14 35187 Timer, Stop Solenoid 1
15 33513 Relays, Glow Plugs and Starter 2
16 960680 Switch, Seat Belt 27 1
16 960681 Switch, Seat Belt 3" 1
17 38516 Switch, Seat 1
24 6522 Bution, Hom (option) 1
25 38802 Alarm, Back-up {option}) 1
26 37888 Switch, Rocker Ele. Aux. (option) 1
27 NSP Solenoid, Ele. Aux. (option) 1
30 29971 Light, Rear Work (option) 1
31 399119 30 Amp. Fuse

39121 15 Amp. Fuse
39122 10 Amp. Fuse
039950 30Amp Circuit Breaker

043900

Ext Tooth Lock Washer, Groung Connection




C-2

i ! HOMAd 5' ELECTRICAL SCHEMATIC (ROPS SIDE) 6.2—|

2658




ELECTRICAL SCHEMATIC (ROPS SIDE) 6.2
REF. | PART NOQ. DESCRIPTION QUANTITY 83 ‘S’ SERIAL NO.
1 38460 Wire Harness, ROPS 1
18 22862 Light Indicator 6
19 6526 Switch, Work Lights (option) 1
20 38761 Guage, Hour Meter 1
21 38577 Guage, Fuel 1
22 19605 Switch Ignition 1
23 37708 Switch, Aux. Lock (option) 1
28 6521 Horn (option) 1
29 25760 Light, Front Work (option) 1




aoo0
o e A

ENGINE EQUIPMENT 7.

EXRaUST SYSIEM.....oo i rrceecrrrereecscs crressrrsrenssse e s anes s en e e s 7.1
Radiator and Enging MOUMS ..o e e e 7.2
Air Cleaner and INTaKe.......cooovvrevmriircnnirec s essscas s e esssre s 7.3

UNIVEISA! JOINT eeei e icrerm s sssinsssbssassstsntosnnsetseses soene £

EQUIPMENT




C-3

i ! HOMd 5' EXHAUST SYSTEM

7.1

2587




EXHAUST SYSTEM

7.1

REF.| PART NO. DESCRIPTION QUANTITY 83 'S’ SERIAL NO.
1 38069 Muffler 1
2 18043 Clamp Assembly, 1 1/2° 1
3 38659 Pipe 1
4 19765 Gasket 2
5 1870 Lock Washer 5/16" Dia. 4
6 1191 Nut, Hex. 5/18" Dia. 4
7 960739 Long Exhaust Flange 1
9 2580 Bolt, Hex. 5/16" X 1 1/4" L. 4
10 13125 Muifler Clamp 1 3/4" 1
11 960738 Exhaust Pipe Ass'y. 1
12 22968 Bolt, M 10 X 20 mm. L. 4




7.2

HO M5 RADIATOR AND ENGINE MOUNTS

A gt A A ) N

A i, W I A b 8 Y Y

2588

C-4




RADIATOR AND ENGINE MOUNTS 7.2
REF.| PART NO. DESCRIPTION QUANTITY 83 ‘'S’ SERIAL NO.
1 39162 Radiator Ass'y. 1
2 39163 Cap Ass'y 1
3 40101 Connector 1
4 1191 Nut 4
5 1870 Washer 4
6 8744 Bolt 4
7 960529 L.H. Rad. and Engine Mount 1
8 960783 R.H. Rad and Engine Mount 1
9 39164 Boit 2
10 39166 Cushion 2
11 39165 Washer 4
12 39168 Pin, Snap 2
13 38420 MNut, 10mm 8
14 21028 Washer, Lock 10mm 12
15 1643 Washer, Flat 8
16 38348 isolator,Rubber 4
17 39732 Bolt, Flange 4
18 39167 Cushion 2
19 39730 Fan 1
20 35568 V Belt 1
21 37104 Boosting Lug 1
22 39074 Cable, Boosting Lug 1
23 39731 Collar, Fan 1
24 39728 Cover, Fan 1
* Isolator, Rad To Eng 2

017385




7.3

HOIM S AR CLEANER AND INTAKE

2590

C-5




AIR CLEANER AND INTAKE

7.3

REF.] PART NO. DESCRIPTION QUANTITY 83 'S’ SERIAL NO.

38337 Air Cleaner Ass'y. 1
1 38394 Mounting Band 2
2 38464 Cup 1
3 38465 Clamp 1
4 38463 Baffle 1
5 38462 Element 1
6 NSP -
7 15521 Clamp 1
8 38370 Hose i
9 40032 Tube 1
10 6270 Service Indicator 1
11 NSP -
12 38369 Tube, Air Intake 1
13 6268 Clamp 1
14 NSP Bolt, Filter Retaining 1
15 1870 Washer, Clamp Ass'y. Loc. 4
16 1191 Nut, 516" UNC 4
17 1870 Washer, Loc. 5/16" 4
18 16561 Washer, Flat 5/16 4
19 1191 Nut, 5/168" UNC 4
20 6081 Bolt, 518" X 3/4" UNC 4
21 1651 Washer 4
22 38978 Mount, Canister 1




i!H[l md 5' UNIVERSAL JOINT




UNIVERSAL JOINT 7.4
EF.| PART NQ. DESCRIPTION QUANTITY 83 'S’ SERIAL NO.
1 8742 Yoke, Splined 1
2 8743 Cross, Ass’y 2
3 24168 H-Yoke Ass'y 1
4 960557 Plate, U-Joint Mount 1
5 21029 Washer 10mm 5
8 19028 Bolt 5




OPTIONAL EQUIPMENT 8.

C-7  Sound INSUANON . .cccevvreacreeeerraeresrestssressssnarssensasssssss ssssansssssennresasas 8.1
C-8 Hand Control Lever (R.H. Side) ot 8.2
C-8 Hand Control Lever {L.H. Side) ... 8.3
C-10 Control Valve OptionS ..o ineasessisssesormsiesrsnsssssscsssasans 8.4
C-11 BACK-UP AJBIM L cerioreersriessrrmrsentniesssrsssssssssssscecsssisasss s nrasrrsssssansas 8.5
C-12 HOrN Kifer e ciniiessrasnaenssceneees ST SRR - X - |
D-1  Strobe Light .ot rs st s e sttt e 8.7
D-2  Side WINGOW e ieieeeeiecreveraerrsesaseeserectssnssresassssrssssassessts sanmsssssnsnanns 3.8
D3 LIGHE Kiteeveeseecereeceereeeessissssessmsssersam st aas s sns g snassssasesresasesass 8.9
D-4 Directional Light Kit c.ooeeeeeeieeiereincee s 8.1¢
D-5  MAMNUEIS coviverceeieeervereeeecssssrseeesiomssssssassnsnrassasasrasnaessannssmssitnsssanarans 8.1

OPTIONAL

EQUIPMENT




HOM A5 souno insuLaTiON

8.1

2640

//ﬂ
-
Z
|
z
Z
2
Z
g
~
7
Z
Z
Z




SOUND INSULATION

8.1

REF.| PART NO, DESCRIPTION QUANTITY 83 ‘'S’ SERIAL NO.
1 38027 Insutation, Bulkhead Plate 1
2 39033 Insulation, Lever Front 2
3 33030 Insulation, R.H. Frame Side 1
4 39028 Insulation, Seat Plate Rear 1
5 39029 Insulation, Seat Plate Front 1
6 39031 Insulation, L.H. Frame Front 1
7 39032 insulation, L.H. Frame Rear 1
8 39035 Insulation, ROPS Rear 1
9 39034 Insulation, Access Door 1
10 39026 ROPS, Headliner i
11 38184 ROPS, Front Filler 1
12 40268 ROPS, Rear Window 1




HOIM A S HAND CONTROL LEVERS (RIGHT HAND SIDE) ~ 8.2

2693

C-8




HAND CONTROL LEVERS (RIGHT HAND SIDE) 8.2

REF.| PART NO. DESCRIPTION QUANTITY 83 'S’ SERIAL NO.
1 960773 Pintle, Unlock Shaft Ass'y. 1
2 960726 Lever, Control Ass'y. R.H. 1
3 31744 Screw, Hex. Head Tapping 2
4 30501 Boot, Neoprene 4.25 L. 1
5 38235 Sheet, Lever Boot Cover 1
6 1643 Washer, Flat 3/8" PL. 4
7 1642 Washer, Lock 3/8" PL. 2
8 1193 Bolt, Hex. 3/8" X 1" UNC 2
9 7465 Nut, Nylok 3/8" UNGC 4
10 5803 Hod End Ass'y., .375 Female 4
" 1898 Nut, Hex. 3/8" UNF 4
12 959073 Ass'y. Hydroback 1
13 1672 Bolt, Hex. 3/8" X 1 1/2" UNC 1
14 29065 Bearing, Flange 1
15 23264 Nut, Jam 3/8" UNC 2
i6 21174 Washer, .390 I1.D. X 5/8" O.D. X7 GA. 4
17 38085 Bushing, .540 O.D. X .391 LD. X 2.312 1
18 1686 Bolt, Crg. 3/8" X 2" UNC 1
19 38525 Bushing, .500 O.D. X .343 1.D. X .875 1
20 14860 Shock Absorber 1
21 960655 Linkage, Pintle Lever R.H. 1
22 29349 Bushing, .500 O.D. X .391 L.D. X .625 1
23 29384 Washer, Fender 3/8” 1.D. X 1 1/2" O.D. 2
24 37853 Isolator, Center Bonded i
25 1671 Bolt, Hex. 3/8" X 3" UNC Gr. 5 1
26 24599 Bar, Pintle Lever, R.H. 1
27 1350 Nut, Hex. 1/4" UNC 1
28 2279 Washer, Lock 1/4” 1
29 3313 Bolt, Hex. 1/4” X 2" UNC 1
30 960657 Ass'y., Pivot R.H. 1
3 956138 Spring, Tension .115 X 1.043 X 5.459 1
32 23012 Bushing, Pivot 1
33 34838 Arm, Lock Ass'y 1
34 14620 Bolt, Hex. 3/8" X 2 3/4" UNC 1
35 29066 Collar, Set 1/2" 1
36 1650 Washer, Flat 1/4” 2
37 2279 Washer, Lock 1/4" 2
38 5170 Bolt, Hex. 1/4" X 1" UNC 2
39 3189 Lever Grip 1
40 38551 Cable, Push Pull 1
4 5405 Nut 1
42 35884 Clevis 1
43 30044 Pin 1
44 1630 Fin, Cotter 1
45 35763 Pin, Control Lever 2
46 5896 Pin, Spring 2
47 35863 Bushing 2
48 5893 Bushing 2




8.3

HOIMAS ] HAND CONTROL LEVERS (LEFT HAND SIDE)

2706

C-9




HAND CONTROL LEVERS (LEFT HAND SIDE) 8.3

REF.| PART NO. DESCRIPTION QUANTITY 83 ‘S’ SERIAL NO.
1 960773 Pintle, Unlock Shaft Ass'y. 1
2 960727 Lever, Control Ass'y. L.H. 1
4 30501 Boot, Neoprene 4.25 L. 1
5 38235 Sheet, Lever Boot Cover 1
6 1643 Washer, Flat 3/8” PL. 4
7 1642 Washer, Lock 3/8” PL. 2
8 1193 Bolt, Hex. 3/8" X 1" UNC 2
g 7465 Nut, Nylok 3/8” UNC 4
10 5803 Rod End Ass'y., .375 Female 4
bl 1898 Nut, Hex. 3/8" UNF 4
12 859073 Ass’y. Hydroback 1
13 1672 Bolt, Hex. 3/8" X 1 1/2" UNC 4
14 28065 Bearing, Flange 2
i5 23264 Nut, Jam 3/8" UNC 4
16 21174 Washer, .390 [.D. X 5/8” 0.D. X 7 GA. 4
17 38085 Bushing, .540 O.D. X .391 L.D. X 2.312 1
18 38525 Bushing, .500 O.D. X .343 I.D. X .875 1
19 1686 Bolt, Crg. 3/8" X 2" UNC 1

20 14860 Shock Absorber 1
21 960656 Linkage, Pintle Lever L.H. 1
22 29349 Bushing, .500 O.D. X .391 I.D, X .625 1
23 29384 Washer, Fender 3/8" 1.D. X 1 1/2" O.D. 2
24 37853 Isolator, Center Bonded 1
25 1671 Bolt, Hex. 3/8" X 3" UNC Gr. 5 1
26 24603 Bar, Pintle Lever, L.H. 1
27 30044 Pin 1
28 1642 Washer, Lock 4
29 35884 Clevis 1
30 856712 Asg'y., Pivot Short 1
31 956138 Spring, Tension .115 X 1.043 X 5.459 1
3z 23012 Bushing, Pivot 1
33 34838 Arm, Lock Ass'y 1
34 14620 Bolt, Hex. 3/8" X 2 3/4" UNC 1
35 5405 Nut 1
36 38551 Cable, Push Pull 1
37 1630 Pin, Cotter 1
38 5896 Pin, Spring 2
39 3189 Lever Grip 1
40 35763 Pin, Control Lever 2
41 35863 Bushing 2
42 23096 Set Collar 2
43 5893 Bushing 2




8.4

HOMAaS) conrroL vALVE - oPTIONS

Elecrtric Aux.

2646

Manual Aux.

2647

C-10




CONTROL VALVE - OPTIONS

ELECTRIC AUXILIARY SECTION 8.4
REF.| PART NO. DESCRIPTION QUANTITY 83 'S’ SERIAL NO.

40142 Solenoid, Assembled 1
1 40143 Rod, Tie Kit 1
2 40144 Section, Parallei 1
3 40132 Kit, ‘O'Ring Section 1
4 40146 Kit, Spool and Solenoid 1
5 38066 Connector 1
6 40150 Cap, Manual Cveride 1

MANUAL AUXILIARY SECTION

38381 Section, Aux. Manual 1
i 38382 Rod, Tie Kit 1
2 40144 Section, Parallel 1
3 40145 Kit, ‘O’'Ring Section 1
4 40155 Kit, ‘O’Ring Spool 1
5 40139 Spool, Deuble Acting 1
5] 40157 Kit, Detent - 1
7 40158 Kit, Spool and Detent 1




C-11

i!Hﬂ mHSI BACK-UP ALARM

8.5

2710




BACK-UP ALARM 8.5
REF.| PART NO. DESCRIPTION QUANTITY 83 'S’ SERIAL NO.
1 38752 Switch, Back-up Alarm 1
2 38531 Sheet, Alarm Switch Mount 1
3 960819 Arm, Activation Assembly 2
4 16771 Nut, Hex. Nylok 5/16" UNC 2
5 38802 Alarm, Buck-up 1
6 2663 Bolt, Hex. 1/4" X 3/4" UNC 2
7 1650 Washer, Flat 1/4” 4
8 2279 Washer, Lock 1/4” 2
9 1350 Nut, Hex. 1/4" UNC 2




HORN KIT

8.6

REF.| PART NO. DESCRIPTION QUANTITY 83 'S’ SERIAL NO.
6521 Horn, Ass'y. Low Note 1
6522 Switch, Hom, Momentary 1
39122 Fuse, Automotive 10Amp. 1
765 Loom, Corrugated .250 LD, Black 4
14619 Bolt, Stove 1/4" X 1" UNC 1
2279 Washer, Lock 1/4" 1
1350 Nut, Hex. 1/4" UNC ]
1650 Washer, Flat 1/4" 1

39204 Connector, 16-14 Ga. .25" Female 2
39127 Terminal, Pin .156 Male 2
5237 Terminal, 16-14 Ga. Ring 8-10 2
17940 Grommet 1

39206 Wire, 16 Ga. Wht/Brn 13




STROBE LIGHT

8.7

REF.; PART NO. DESCRIPTION QUANTITY 83 ‘S’ SERIAL NO.
39200 Strobe, Single Flash, Low Profile 1
39123 Switch, Toggle 1

3622 Wire, #14 Ga. Black ik
3621 Wire, #14 Ga. Red a.5"
3627 Wire, #14 Ga. Green 1.5
16601 Terminal, Wire, 1/4" Stud, 16-14 1
8615 Tube, Heat Shrink .187 25"
39204 Connector, 16-14 Ga, .25” Female 3
39122 Fuse, Automotive 10 Amp. 1
765 Loom, Corrugated .250 |.D. Black 1.257




SIDE WINDOWS 8.8
REF.| PART NO. DESCRIPTION QUANTITY 83 'S’ SERIAL NO.
40345 Lexan Side Panel 2
6081 Bolt, Hex. 516" X 3/4" UNC 20
16771 Nut, Hex. Nylok 5/16" UNC 20
1651 Washer, Flat 5/16" 20
577 Rubber, Sponge Neoprene 1/8" X 17 3.67




LIGHT KIT 8.9
REF.| PART NO. PDESCRIPTION QUANTITY 83 ‘'S’ SERIAL NO.
39123 Switch, Toggle 1
29971 Lamp, Round Back-up, Tractor 1
25760 Lamp, Front Rect. Halogen Tractor 1
8615 Tube, Heat Shrink 33
5239 Connecter, 16-14 Ga. 180" Male 2
13886 Connecter, Butt 14-16 Ga. 1
17940 Grommet 2
26029 Clip, Cable 2
1350 Nut, Hex. 1/4" UNC 2
39207 Wire, 18 Ga. Red/Orange 6




DIRECTIONAL LIGHT KIT 8.10

REF.| PART NO. DESCRIPTION QUANTITY 83'S’ SERIAL NO.
38304 Switch, Turn and Hazard Signal 1]
38305 Lamp, Signal R.H. Double Faced i
38306 Lamp, Signal L.H. Double Faced 1
38307 Flasher, 12V H.D. 3 Pin 1
39534 Connector, Flasher 1
3622 Wire, #14 Ga. Black 9.25
15149 Wire, #14 Ga. Gray 9.25
3628 Wire, #14 Ga. Blue 5.83
3625 Wire, #14 Ga. Yeliow 5.83
3623 Wire, #14 Ga. White 14.5
3621 Wire, #14 Ga. Red 1
16601 Terminal, Wire, 1/4” Stud, 16-14 3
8615 Tube, Heat Shrink . 187 2.13
39204 Connector, 16-14 Ga. .25" Female 3
39533 Connector, 16-14 Ga. .250 Male 2
24851 Screw, Self Tapping 8-32 5/16" 2
39122 Fuse, Automotive 10 Amp. 1

765 Loom, Corrugated .250 1.D. Black 14
960876 Bracket, Light Mount Ass’y. R.H. 1
960877 Bracket, Light Mount Ass'y. L.H. 1
960879 Switch Mount Ass'y. 1

6081 Baolt, Hex. 5/16” X 3/4" UNC 4

1870 Washer, Lock 5/16" PL. 4
16771 Nut, Hex. Nylok 5/16" UNC 4
31744 Screw, Hex. Head, Tapping 1/4-20 4




MANUALS 8.11
REF.| PART NO. DESCRIPTION QUANTITY 83 ‘S’ SERIAL NO.
39798 T83 ‘S’ Parts Cataloque 1
38013 T83 ‘S Owner / Operators Manual 1
38575 D722 Engine Parts Catalogue 1




NUMERICAL INDEX

PART NO, SECTION PART NO. SECTION PART NQ. SECTION
261 1.1 6521 6.2. 8.6 17940 8.6. 8.9
407 11 6522 6.1, 8.6 18318 1.1
526 1.3 6526 6.2 18685 1.1
574 1.2 6608 4.4 18029 7.4
577 8.8 6645 2.4, 26 19043 7.1
698 4. 6717 14,1.5 18232 8.1
765 8.6,87,8.%9 8.10 7019 1.3 19235 4.1
1191 2.3,26,41,71,7.2 7124 4.4 19238 5.1
1193 1.5,21,22, 8.2, 83 7416 2.5 19240 5.1
1194 1.5, 2.5 7465 1.5, 21,22,82,83 19605 6.2
1350 21,24,8B2, 84,85, 846 7667 4.4 19765 7.1
1364 15,22 8153 1.5 19949 1.1
1630 2.3,26,82,83 B154 1.5, 8.7, 8.9, 8.10 20182 5.1
1634 3.1 8724 4.1 20200 3.1
1642 23,256,682, 8.3 8726 1.3 20860 1.2
1650 2.1,26,8.2,85,86 8727 1.3 21028 7.0
1651 2.3, 4.1, 8.8 8732 1.3 51029 74
1672 21,8.2, 8.3 8733 1.3 21121 42 43 4.4
1673 2.2 8742 7.4 21126 5.1
1678 1.2 8743 7.4 29174 21.22 82 83
1686 21,8283 8744 7.2 22109 54
1803 4.4 8767 45 22110 5.4
1870 23.41.714. 7.2 8.10 8789 52 22111 5.4
1898 21.22.82 83 8797 5.2 22115 54
1904 1.3, 3.1 8798 5.2 22119 54
2010 1.4 8799 5.2 22120 54
2279 21,82 85 86 8809 4.5 22121 5.4
2580 7.1 8810 4.5 22962 6.2
2663 24.85 8844 5.2 22068 71
2823 1.2 8846 5.2 23012 21,22, 8.2, 83
3188 1.2 8847 5.2 23264 21,22, 8.2, 83
3313 2.1,8.2 8851 5.2 23371 2.5
3547 6.1 8854 4.5 23385 2.6
3550 1.5 9040 4.7 23388 5.1
3621 8.7, 8.9, 8.10 9421 1.5 23530 4.7
3622 8.7, 8.8, 8.10 10684 i.8 23579 1.3
3623 8.10 13125 7.1 23748 5.1
3625 8.10 13886 8.8 23749 5.1
3627 8.9 14619 8.6 23750 5.1
3628 8.10 14620 21,22 8283 23861 1.1
3667 8.9 14797 1.1 24129 1.4
4539 1.1 14860 21,2282 83 24169 7.4
4842 1.2 14866 4.1.5.1 24599 21.82
5170 21,26,82 14867 4.1 24603 22 83
5237 8.6 14898 4.1 24851 8.9.810
5239 8.9 14938 4.5 24982 5.4
5405 8.2, 8.3 14839 4.5 24983 54
5803 2.1, 2.2, 8.2, 8.3 15103 42 44 24984 54
5842 1.1 15149 8.10 24986 5.4
5893 2.3 15432 1.3 24987 5.4
5968 3.1 15521 7.3 24989 5.4
6081 8.8, 8.10 15743 1.5 24980 54
6089 1.1 16601 8.7, 8.8, 8.10 24991 54
6268 7.3 16671 1.2, 8.5, 8.8, 8.10 24992 54
6270 7.3 16989 1.2 24993 54
6448 2.6 17516 2.6, 3.1 24994 54




NUMERICAL INDEX

PART NO. SECTION PART NO. SECTION PART NO. SECTION

| 24995 54 37798 2.6 38464 7.3
24996 5.4 37853 21,2.2,82,83 38465 7.3
24997 5.4 37888 6.1 38478 1.4
25011 5.1 37923 1.4 38516 6.1
25175 1.4 37962 3.1 38517 1.3
25344 54 37963 3.1 38518 1.3
25349 54 37991 2.6 38525 2.1,8.2,8.3
25760 6.2, B.9 38066 8.4 38531 8.5
26029 8.9 38052 2.3 38551 23,8283
29065 21,22,82,83 38085 2.1,2.2,82, 8.3 38577 6.2
25066 21,22, 82 38134 1.3 38600 1.3
29349 21,22 8.2, 8.3 38343 2.2 38604 1.3
29384 2.1,22,82,83 33188 1.4 38615 4.6
29885 1.4,4.2, 4.7 38235 21,22, 8.2, 83 38659 7.1
20934 1.1 38242 1.4 38667 1.4
29971 6.1, 8.9 38255 4.2 38699 4.2
28994 4.7 38256 4.2 38707 4.1
29995 4.7 32857 4.2 38717 4.2
29988 4.7 38258 4.2 38718 4.3
29599 4.7 38259 44 38719 4.3
30044 2.3,8.2, 8.3 38260 44 38720 4.4
30501 21,22, 25 8.2, 83 38270 4.3 38742 4.4
30725 1.4 38272 4.1, 5.1 38745 4.7
30732 1.4 38273 5.1 38746 4.7
30923 1.5 38304 8.10 38751 2.3
30924 1.5 38305 8.10 38752 8.5
30979 1.4 38306 8.10 38761 6.2
30980 1.4 38307 8.10 38802 6.1,8.5
31744 2.1,2.2 8.2, 8.10 38322 1.3 38807 22,25
32616 14 38336 5.1 38810 2.6
33499 2.3 38337 7.3 38826 6.1
33608 4.1 38338 7.3 38830 1.4
24493 52 38340 2.4 38831 1.4
34838 21,22 82,83 38342 2.6 38834 24
34803 41 38343 2.6 39013 8.11
34819 4.1 38347 2.6 33027 8.1
35426 1.2 38348 7.2 39028 8.1
35449 4.7 38355 5.1 39028 8.1
35487 1.3 38358 1.4,4.3,4.7 39030 8.1
35487 7.2 38369 7.3 38031 8.1
35568 7.2 38370 7.3 39032 8.1
35564 23,82, 83 38380 42 4.3, 44,486 39033 8.1
36596 1.3 38381 8.4 39034 8.1
36733 41 38382 84 39035 8.1
37104 7.2 38389 4.3 30043 5.1
37426 1.3 38390 4.2, 4.4 390689 7.1
37638 5.2 38393 5.1 39074 7.2
37640 5.2 38394 7.3 39119 6.1
37641 52 38329 6.1 39121 6.1
37642 5.2 38420 7.2 39122 6.1,8.6, 8.6,8.9, 810
37643 5.2 38421 4.1 39123 8.7,89
37644 5.2 38441 4.1 39127 8.6
37645 5.2 38459 6.1 39140 52
37646 5.2 384860 6.2 39142 59
37647 5.2 38462 7.3 139143 59
37708 6.2 38463 7.3 30144 5.9




NUMERICAL INDEX

PART NO. SECTION PART NO. SECTION PART NO. SECTICN
39145 5.2 40139 4.6, 8.4 960657 2.1.8.2
39146 5.2 40140 4.6 960659 4.1
39147 5.2 40142 B.4 960680 6.1
39148 52 40143 8.4 960681 6.1
39149 52 40144 8.4 960724 2.3
39150 5.2 40146 8.4 960726 21,8.2
39151 5.2 40150 8.4 960727 22 8.3
39152 5.2 40155 8.4 960732 3.1
39153 5.3 40157 8.4 260735 1.2
39154 5.3 40158 8.4 960738 7.1
38155 5.3 40160 4.3 960739 7.1
39156 5.3 40242 51 960749 4.1, 5.1
39157 5.3 40345 8.8 960757 4.1
39158 5.3 40480 1.4 960773 21,22, 26,82 83
39159 5.3 851078 4.5 960783 7.2
39160 5.3 951403 1.5 960794 1.3
38161 5.3 951404 1.5 960819 8.5
39162 7.2 951405 1.5 960848 5.1
39163 7.2 251408 1.5 960876 8.10
38164 7.2 851410 1.5 960877 8.10
38165 7.2 955571 5.1 960878 8.10
39166 7.2 956138 21,2282 8.3
39167 7.2 956712 2.2 8.3
39168 . 7.2 958471 42 .44
38172 5.4 958073 21.2.2, 8.2, 8.3
39174 5.1 960357 1.2
39184 6.1 260419 1.4
39185 6.1 960426 2.3
39186 6.1 960444 2.6
39187 6.1 960459 2.3
39200 8.7. 8.9 960460 4.3
39204 8.6.8.7.8.9, 8.10 960461 2.3
39206 8.6 960463 2.3
39207 8.0 a60472 2.4
39533 8.10 960496 1.3
39534 8.10 960497 2.4
39575 8.11 960498 24
39565 5.3 960529 7.2
39728 7.2 960546 5.1
39730 7.2 960547 5.1
29731 7.9 960548 5.1
39732 7.2 960529 7.2
39798 B.11 960546 5.1
40032 7.3 960547 5.1
40101 7.2 960548 5.1
40127 4.6 960549 4.1
40128 4.6 960550 41,51
40129 4.6 960551 5.1
40130 4.6 960552 5.1
40131 4.6 260553 5.1
40132 46. 8.4 960554 4.2, 4.3
40133 4.6 960555 4.3
40134 4.6 960557 7.4
40135 4.6 960571 25
40137 4.6 960655 2.1, 82
40138 A6 960656 22,6 8.3




